
U.S.  CHEMICAL SAFETY AND HAZARD INVESTIGATION BOARD  

INVESTIGATION REPORT

REPORT NO. 2014-01-I-WV 

FEBRUARY 2017 

CHEMICAL SPILL CONTAMINATES PUBLIC WATER SUPPLY IN 

CHARLESTON, WEST VIRGINIA 
OVER 300 MEMBERS OF THE PUBLIC SOUGHT MEDICAL TREATMENT FOR POTENTIAL EXPOSURE 

THE SPILL RESTRICTED WATER USE FOR NEARLY 300,000 RESIDENTS 

FREEDOM INDUSTRIES, INC. 

CHARLESTON, WV 

JANUARY 9, 2014 

KEY ISSUES: 

 TANK INSPECTIONS AND MAINTENANCE

 RISK COMMUNICATION

 PUBLIC WATER SYSTEMS SAFETY AND RISK ASSESSMENT

 TOXICOLOGICAL INFORMATION

EMBARGOED UNTIL 11  am EDT ON 5.11.2017



Freedom Industries, Inc.                  Board Voting Copy February 2017  

ii 

 

 

 

 

 

 

[...]
Freedom was required to submit to WVDEP a corrective action plan that would include the following: 

1. An outline of all actions to be taken to immediately remove and appropriately store materials 

from the site. 

2. A detailed plan to appropriately implement a remediation of all contaminated soil and/or 

groundwater. 

3. An outline of how all contaminated material and/or unusable product will be properly disposed. 

4. A plan and schedule for the ultimate disposition of the products stored in these tanks, including 

T-396 tank contents that were being stored at the Poca Blending facility.62 

By January 11, 2014, Freedom had removed all of the tank contents from the ASTs and transported it 

offsite to Poca Blending, LLC in four large banker tanks.63 On January 17, 2014, Freedom filed for 

bankruptcy with the U.S. Bankruptcy Court Southern District of West Virginia. On January 24, 2014, 

WVDEP issued a consent order to Freedom to dismantle and manage removal of all ASTs, associated 

piping, machinery and equipment associated with the bulk storage operations at ERT. A tank 

decommissioning plan dated March 7, 2014, and a companion remediation plan dated March 17, 2014, 

were prepared, which WVDEP approved. Tanks 393 through 402 were demolished, while tanks 403 

through 405 were used for water runoff monitoring and storage compliance with the WVDEP Consent 

Order. The onsite buildings, including the office, garage and storage facility, were not demolished. The 

retaining walls and retention areas remained intact so that no contamination of areas from tank 396 

occurred during the demolition.64 Today, the Freedom site no longer has any tanks on the facility and only 

the office/warehouse, garage and storage buildings remain (Figure 7). Freedom entered into the Voluntary 

Remediation Program in late February 2015, and the land has undergone extensive remediation since then 

(Figure 8). See Appendix B for a summary of fines and charges to Freedom officials.  

                                                      

61 West Virginia Department of Environmental Protection. Consent Order Issued under the Water Pollution Control 

Act West Virginia Code, Chapter 22, Article 11 and the Groundwater Protection Act West Virginia Code, Chapter 

22, Article 12: Order No. 8207; WVDEP, Charleston, WV. November 12, 2014.  
62 West Virginia Department of Environmental Protection. Order Issued under the Water Pollution Control Act West 

Virginia Code, Chapter 22, Article 11 and the Groundwater Protection Act West Virginia Code, Chapter 22, 

Article 12; WVDEP Charleston, WV. January 10, 2014. 
63 West Virginia Department of Environmental Protection. Order Issued under the Water Pollution Control Act West 

Virginia Code, Chapter 22, Article 11 and the Groundwater Protection Act West Virginia Code, Chapter 22, 

Article 12; WVDEP Charleston, WV. January 10, 2014. 
64 United States Bankruptcy Court Southern District of West Virginia. Case No. 2:14-bk-20017 [2014 Bankr. 

S.D.W.Va. (No. 2:14-bk-20017)]. 

 



Freedom Industries, Inc.                          Board Voting Copy March 2017  

 

22 

 

 

Figure 7. Demolition of the tanks at Freedom. (Source: Charleston Gazette) 

 

 
Figure 8. Freedom site post-demolition. (Source: Google) 



Freedom Industries, Inc.                          Board Voting Copy March 2017  

 

23 

 

2.2.4 Proximity to Water Treatment Intake and Transmission Main 

The Freedom facility is located approximately 1.5 miles upstream from the raw water intake of the 

WVAW65 Kanawha Valley Treatment Plant (Figure 9).  

 

  

Figure 9. Location of the WVAW water intake along the Elk River. (Source: WVAG) 

When WVAW KVTP was being designed, company officials initially proposed, to the Public Service 

Commission (PSC), to consolidate three existing water systems and to use two intakes—an existing one 

on the Elk River upstream from Freedom and a new one on the Kanawha River. The intake on the 

Kanawha River at Chelyan was denied by the West Virginia Department of Health66 in a permit issued on 

March 27, 1969, because Kanawha River water was not suitable for drinking. On August 15, 1969, after 

submitting revised plans, WVAW was approved by the Department of Health for a new single river 

intake on the Elk River at the new treatment plant site.  

 

WVAW’s service area comprises 12 counties, nine of which were directly affected by this incident. CSB 

estimated the distance from the release at Freedom to the WVAW KVTP water intake was about 1.5 

miles downstream in the Elk River (Figure 10).  

                                                      

65 WVAW is discussed in further detail in Section 4.6 of this report. 
66 West Virginia Department of Health is currently known as West Virginia Department Bureau of Public Health. 

 

West Virginia American Water 

Kanawha Valley Treatment 

Plant 



Freedom Industries, Inc.                          Board Voting Copy March 2017  

 

24 

 

 

Figure 10. Approximate distance from the release at Freedom to the WVAW KVTP intake. (Source: Google Earth) 

The single water intake on the Elk River provided the medium through which the tank contents were 

distributed throughout the Kanawha Valley water system, affecting thousands of consumers who relied on 

access to quality water. The contamination of the water distribution system affected public health and led 

many to distrust the water quality immediately following the incident. WVAW and KVTP played a key 

role in how the chemicals spread through the water distribution system and how the contamination was 

remediated immediately after the incident and in the weeks that followed. It is important to understand the 

background and operations of the water utility company and the water treatment plant in order to 

recognize their level of involvement in this incident. The rest of Section 2 of this report provides a brief 

background on these entities, while a more detailed assessment of the plans, policies and procedures they 

followed is discussed in Section 4.6. 

 

 

 

 

 

Freedom 

Industries

Elk River 

Approximate 

Distance = 1.5 

Miles

West Virginia 

American Water

Water 

Intake

West Virginia American Water 

Kanawha Valley Treatment Plant

I-77



Freedom Industries, Inc.                          Board Voting Copy March 2017  

 

25 

 

2.3 West Virginia American Water 
WVAW is a subsidiary of American Water67 that provides water service to approximately 550,000 people 

in 288 communities in West Virginia. WVAW also serves many industrial clients locally including 

Toyota, Dow Chemical and Bayer CropScience.68 Currently, WVAW has four operating regions that 

include 17 facilities, nine of which are water treatment plants. WVAW’s service area (Figure 11) 

comprises portions of 12 counties, nine of which were directly affected by this incident. 

 

 
 

Figure 11. Major service areas in West Virginia. (Source: WVAW) 

 

The West Virginia PSC sets rules that WVAW is required to follow. These regulations are intended to 

ensure the public is receiving high-quality water at a fair price. All service rate increases are directly 

related to the cost of providing high-quality service and are subject to a public review process and 

approval by the West Virginia PSC.69 WVAW follows regulations created by the Environmental 

Protection Agency (EPA) and enforced by WVBPH that are intended to help provide high-quality 

drinking water. WVAW conducts more than 45,000 tests per year for about 100 potential contaminants, 

checking drinking water quality at every stage of the water treatment and delivery process.70 

      

2.3.1 Kanawha Valley Treatment Plant 

WVAW KVTP is a conventional coagulation and filtration water treatment facility that serves the 

Kanawha Valley System—a surface water system. At the time of the incident, KVTP was supplying 

water to approximately 93,660 service connections. The maximum treatment for the Kanawha Valley 

District is 50 million gallons per day (MGD). In 2010, the plant treated on average 32 MGD of water at a 

rate of approximately 22,000 gallons per minute while operating 24 hours per day. Later in 2014, the 

                                                      

67 American Water is discussed in Section 4.6. 
68 American Water. http://www.amwater.com/wvaw/About-Us/ (July 13, 2015). 
69 Ibid. 
70 West Virginia American Water. The Care of Water. West Virginia American Water: West Virginia. 2016. 

http://www.amwater.com/files/AMER0525_WV_WEBbrochure.pdf (July 22, 2016).  

http://www.amwater.com/wvaw/About-Us/
http://www.amwater.com/files/AMER0525_WV_WEBbrochure.pdf


Freedom Industries, Inc.                          Board Voting Copy March 2017  

 

26 

 

plant treated on average 29 MGD. The plant supplies water through a distribution system of 

approximately 2,400 miles of pipeline to a total population of 195,000.71 Finished water storage capacity 

in the system is calculated to be approximately 38 million gallons in 104 tanks.  

 

Public surface drinking water sources are treated through various steps that include coagulation and 

flocculation,72 sedimentation,73 filtration74 and chemical disinfection.75 The KVTP facility receives water 

from the Elk River and treats it through chemical and filtration processes. Raw water enters the water 

treatment plant from a conventional side-channel intake. A floating boom and three bar racks, 

approximately 15 feet high, prevent floating material and large debris from entering the system, while 

parallel traveling screens catch smaller, suspended debris. Upon intake, potassium permanganate 

(KMnO4) and polyaluminum chloride, a flocculant, are added to the river water to oxidize chemical 

contaminants such as iron, manganese, arsenic or other organic chemicals and remove suspended solids.76 

Then sodium hydroxide, a caustic soda, can be added to remove organic contaminants when needed.  

 

The PAC77 (PAC; Watercarb 800) may be used to augment the treatment process and is physically 

removed in the upflow clarifiers at the plant. In these clarifiers the PAC becomes part of the sludge 

blanket through which the water flows in the clarifiers and thus increases the contact time with the PAC. 

In addition, the 16 granular activated carbon (GAC; Calgon 8x30) filters remove organic contaminants 

and control for taste and odor.78 A coagulant,79 polyaluminum chloride, and a polymer called Superfloc 

are used to remove turbidity via mixing during the coagulation and flocculation process in four sludge 

blanket clarifiers where solids are removed.  

 

                                                      

71 The 195,000 population served is based on multiplying customer accounts by census data regarding household 

size. 
72 Coagulation and flocculation are the first steps in water treatment. Chemicals with a positive charge are added to 

the water. The positive charge of these chemicals neutralizes the negative charge of dirt and other dissolved 

particles in the water. When this occurs, the particles bind with the chemicals and form larger particles, called 

floc. Center for Disease Control. Community Water Treatment. 

http://www.cdc.gov/healthywater/drinking/public/water_treatment.html (March 28, 2016).  
73 During sedimentation, floc settles to the bottom of the water supply, due to its weight. This settling process is 

called sedimentation. http://www.cdc.gov/healthywater/drinking/public/water_treatment.html (March 28, 2016). 
74 Once the floc has settled to the bottom of the water supply, the clear water on top will pass through filters of 

varying compositions (sand, gravel and charcoal) and pore sizes, in order to remove dissolved particles, such as 

dust, parasites, bacteria, viruses and chemicals. 

http://www.cdc.gov/healthywater/drinking/public/water_treatment.html (March 28, 2016). 
75 After the water has been filtered, a disinfectant (for example, chlorine or chloramine) may be added to kill any 

remaining parasites, bacteria and viruses, and to protect the water from germs when it is piped to homes and 

businesses. http://www.cdc.gov/healthywater/drinking/public/water_treatment.html (March 28, 2016). 
76 Lesson 2 Appendix of Common Chemicals Used in Public Water System Treatment. 

http://www.wvdhhr.org/wateroperators/wv_advanced_course/resources/l2u1/l2appendix.pdf (March 28, 2016). 
77 Powdered activated carbon is an organic material often made of wood, lignite, and/or coal which absorbs natural 

organic compounds, synthetic chemicals and controls taste and odors.  
78 McGuire, M. J. Oxidation Studies with Crude 4-methylcyclohexanemethanol in Water. Technical Memorandum. 

Michael J. McGuire Inc. West Virginia Testing Assessment Project: West Virginia. May 2014. 
79 Coagulants cause the suspended matter in water to clump together, due to either a physical texture of the chemical 

or the electrical charges of the coagulant and the colloidal particles. 

http://www.wvdhhr.org/wateroperators/wv_advanced_course/resources/l2u1/l2appendix.pdf (March 28, 2016). 

http://www.cdc.gov/healthywater/drinking/public/water_treatment.html
http://www.cdc.gov/healthywater/drinking/public/water_treatment.html
http://www.cdc.gov/healthywater/drinking/public/water_treatment.html
http://www.cdc.gov/healthywater/drinking/public/water_treatment.html
http://www.wvdhhr.org/wateroperators/wv_advanced_course/resources/l2u1/l2appendix.pdf
http://www.wvdhhr.org/wateroperators/wv_advanced_course/resources/l2u1/l2appendix.pdf


Freedom Industries, Inc.                          Board Voting Copy March 2017  

 

27 

 

Prior to moving to the GAC filters, chlorine can be added when conditions dictate for pre-filtration 

disinfection.80 More sodium hydroxide is added to adjust the pH; zinc ortho-phosphate is added as 

corrosion control to create a protective layer inside pipes in the water distribution system, and to prevent 

leaching of lead from service pipes; and fluoride is added at 0.7 ppm to prevent dental cavities.81 Finally, 

this water moves to the clearwell,82 where the chlorine is given retention time to disinfect the water and 

then it is distributed into the system. See Figure 12.  

 

 

Figure 12. A simplified process diagram of a water treatment plant. (Source: CSB) 

 

Every two hours, KVTP operators sample and test water at various points of the treatment process (i.e., 

raw, before clarification, after clarification/before filtering, after filtering, finished water) for turbidity, pH 

and chlorine. Once during each 12-hour shift, operators test plant water for iron, manganese, chloride, 

fluoride, phosphate, hardness, alkalinity, taste and odor and take samples from the finished water to test 

for bacteria. Daily, during the morning shift, operators check zinc and aluminum levels in the finished 

water. Weekly, WVAW records a fluoride measurement taken from the raw water. Operators calibrate pH 

and fluoride meters in the plant at least once a day. During each shift, employees conduct a full plant 

walk-through, observing the basement, chemical feed rooms, chlorine room, high and low service pumps, 

traveling screens and other equipment. Every night, employees monitor flow meter readings from the 

sludge building, gas meter, intake, power building and substation. Every four hours, employees monitor 

and record tank levels in the Kanawha Valley and Bluestone distribution systems, checking trends and 

                                                      

80 Chlorine is added twice to the treatment process, once before the GAC filters and the second time at the filters. 

McGuire, M. J. Oxidation Studies with Crude 4-methylcyclohexanemethanol in Water. Technical Memorandum. 

Michael J. McGuire Inc. West Virginia Testing Assessment Project: West Virginia. May 2014. 
81 CDC. Fluoridation of Drinking Water and Corrosion of Pipes in Distribution Systems Fact Sheet. 

https://www.cdc.gov/fluoridation/factsheets/engineering/corrosion.htm (February 3, 2017). 
82 A clearwell is a contact tank that provides chlorine disinfection to treated water prior to being pumped to the 

water distribution system.  

https://www.cdc.gov/fluoridation/factsheets/engineering/corrosion.htm


Freedom Industries, Inc.                          Board Voting Copy March 2017  

 

28 

 

monitoring and recording chlorine levels at booster stations. KVTP does not test for specific chemicals 

unless the results of the previously discussed water tests are abnormal or there are changes in water 

quality parameters. A more detailed assessment of the plans, policies and procedures regarding 

monitoring and testing is discussed in Section 4.6.3. 

3.0 TECHNICAL ANALYSIS 
 

Following the incident, CSB examined the tanks, containment wall and surrounding terrain to determine 

the cause of the spill and to understand the failure that allowed the contents of the tank to leak and travel 

into the Elk River. CSB also requested and reviewed available documentation of specifications and prior 

inspections of the tanks at the site. The technical analysis found that: 

1. Approximately 11,000 gallons of a chemical mixture containing Crude MCHM and PPH, 

stripped, leaked from tank 396 through two holes (approximately 0.75 and 0.4 inches in diameter) 

on the tank floor. The holes were caused by pitting corrosion that degraded the thickness of the 

floor from the tank interior. Although the soil side of the tank bottom was corroded as most tank 

bottoms are, the amount of soil side corrosion was insignificant compared to the pitting corrosion 

that directly led to the incident. 

2. Once the chemical mixture escaped tank 396 through the holes on the bottom, it traveled along 

the ground surface, moved through the soil and gravel pad beneath the tank, and extended toward 

two pathways to the Elk River: (1) through the failing secondary containment wall, and (2) 

through the deteriorated underground culvert. 

3. CSB found no documentation of prior maintenance or inspections by Freedom or ERT that would 

have identified and addressed the internal corrosion in tank 396.  

4. Freedom and ERT did not validate the integrity of the secondary containment system, nor did 

they maintain the secondary containment wall that surrounded the tanks despite knowing the wall 

was in poor condition; as a result, cracks and holes in the wall allowed the leak to escape the 

containment and travel into the Elk River.  

5. Freedom did not have any leak prevention or leak detection system in place to immediately 

provide notification of tank leaks. 

6. Extremely cold weather conditions in early January 2014 may have caused a frost heaving effect 

in the ground surrounding the Freedom tanks. Movement of the tank bottom or soil beneath the 

tank may have contributed to the onset of the spill.  

3.1 Leak Quantity and Chemical Composition  
When CSB investigators arrived onsite on January 13, the contents of tanks 395 and 397, and the 

remaining contents of tank 396, had already been removed via vacuum truck and relocated to Baker 

storage containers at Freedom’s Poca Blending facility. To estimate the quantity of spilled material, CSB 

investigators reviewed Freedom’s tank inventory documentation and subtracted the volume of the 

recovered chemicals from tank 396 at Poca Blending from the last known volume of tank 396 prior to the 

incident. Tank 396 had an inventory of about 30,906 gallons on January 8, 2014. CSB investigators 

measured the Baker storage container’s level on January 16, 2014, and estimated a volume of about 

20,000 gallons of recovered material from tank 396, resulting in an estimated net loss of about 11,000 

gallons (Table 4). 



Freedom Industries, Inc.                          Board Voting Copy March 2017  

 

29 

 

 

Table 4. Total Estimated Volume of Material Released. 